


Figure 1  

No. Part No. Description 

4 TC47370 SHRUB BAR WLDT. (C25) 

TC47364 SHRUB BAR WLDT. (C27) 

7 TC90430 HEX BOLT 5/16-18 X 1 1/4 

8 TC90209 HEX BOLT 5/16-18 X 1 

10 TC50390 PIVOT BOLT & ZERK 

11 TC11203 INNER RACE 

12 TC11205 STEEL BALLS 5/16 

13 TC11312 WASHER 5/8 I.D. 

14 TC90402 JAM NUT 5/8 

16 TC57125 S/A AXLE 4 1/2 

17 TC57137 CASTER FORK 

18 TC90417 SHAKEPROOF 3/8 WASHER 

19 TC90130 HEX NUT 3/16 

21 TC11206 SPANNER BUSHING 

26 TC11204 ZERK 3/16 

28 TC11273 CASTER WHEEL 

34 TC37375 50T SPROCKET 

37 TC11320 SQ. KEY 3/16 (C25) 

60 TC11313 SPACER WASHER 

68 TC90073 HEX BOLT 1/4 - 20 X 3/4 

123 TC57162 DIFFERENTIAL ASSY-STEEL 

125 TC90063 HEX NUT 1/4- 20 

126 TC57099 HSG. R.H. (170- 127- 128) 

127 TC11316 STEEL WASHER 

128 TC11234 FLANGE BUSHING 

129 TC11514 GEAR RH- STEEL 

130 TC21232 PINION PIN- STEEL  

131 TC11513 SPIDER GEAR, STEEL 

132 TC11315 BRASS WASHER 

135 TC11511 FLANGED BUSHING-BRASS 

136 TC50386 GEAR L.H, STEEL (inc. 135.) 

137 TC50387 SPIDER GEAR, STEEL (inc 131, 138) 



138 TC11300 BRONZE BUSHING   201 TC11325 CASTER WHEEL WASHER 

139 TC57098 HSG, L.H. (127 - 128)  202 TC11323 WASHER, RIVET 

140 TC57141 CLUTCH ASSY. (C25)  203 TC11515 LOCK WASHER 

 TC57131 CLUTCH ASSY. (C27)   TC57147 SHRUB BAR ASSY C25 

141 TC11223 65 ZERK     TC57215 SHRUB BAR ASSY C27 

142 TC90409 JAM NUT 

143 TC57105 S/A MOUNTING BLOCK 

144 TC11214 BEARING 

145 TC21207 MOUNTING BLOCK 

150 TC11215 THRUST BEARING 

151 TC47396 S/A CAM PLATE RH 

152 TC37363 CAM LEVER RH 

153 TC11222 SPRING 

154 TC37367 REEL HOUS./FAC. (inc. 171) 

155 TC11226 SPRING 

156 TC11309 KEY 

157 TC37415 SHAFT & LINING & SPKT. (C25) 

 TC27258 SHAFT & LINING & SPKT. (C27) 

158 TC11219 LINING 

159 TC90421 RIVET BRASS 

161 TC57106 DR. HOUS (inc 162,164,163) 

162 TC11228 BRONZE BUSHING 

163 TC11236 BRONZE BUSHING 1 1/2" LG 

164 TC11217 SPACER 

165 TC37362 CAM PLATE LH 

166 TC47397 S/A CAM LEVER LH 

167 TC21208 SPACER 

168 TC11230 SPROCKET 14T 

169 TC11382 WASHER 5/8 I.D. 

170 TC11224 ZERK 5/16 STRAIGHT 

171 TC11213 ALUMINUM FACING 

173 TC31221 SPACER TUBE (C25) 

 TC21221 SPACER TUBE (C27) 

192 TC90186 HEX LOCK NUT 5/16- 18 

200 TC31368 CLUTCH BRACKET PROTECTOR 



Shrub Bar Assy 

Complete: 

C25—TC57147 

C27—TC57215 



Figure 2   

No. Part No.   Description 

1 TC47369  MAIN FRAME (C25) 

 TC47363  MAIN FRAME (C27) 

2 TC90211  HEX BOLT 5/16-18 X 1-1/2 

3 TC90196  HEX NUT 5/16-18 

5 TC11373  SIDE PIN 

6 TC90188  WASHER 5/16 

8 TC90209  HEX BOLT 5/16-18 X 1 

9 TC11204  ZERK 3/16 (C25) 

15 TC90401  HEX BOLT 5/16 X 3/4 

25 TC90322  HEX BOLT 5/16-24 X 1/2 

30 TC90100  HEX BOLT 1/4 -28 X 5/8 

31 TC31207  RETAINER RING L.H. 

32 TC50366  RET. & FIT L.H. (C25) 

 TC27294  BEARING RET (C27) 

34 TC11275  REAL BEARING (C25) 

 TC11536  REAL BEARING (C27) 

35 TC31208  RETAINER RING R.H 

36 TC27291  5-BLADE REEL (C25) 

 TC27265  7-BLADE REEL (C27) 

 TC44127  10-BLADE REEL (C27) 

 TC44125  10-BLADE REEL (C25) 

 TC27292  5-BLADE REEL (C27) 

 TC27261  7-BLADE REEL (C27) 

37 TC11320  SQUARE KEY 

38 TC11314  WASHER 1/2" ID (C25) 

 TC11312  WASHER 518 ID (C27) 

39 TC57102  R.H. RET & FITTING (C25) 

 TC27271  BEARING RET (C27) 

40 TC11211  SPROCKET 10T (C25) 

 TC11492  SPKT. 10T 5/8 (C27) 

41 TC90254  LOCK WASHER (C25) 

 TC90333  LOCK WASHER (C27) 



42 TC90265 HEX NUT 1/2 - 20 (C25) 

 TC90402 HEX NUT (C27) 

43 TC37387 REEL CHAIN GUARD 

46 TC90396 HEX BOLT 5/16-24 X 13/32   

47 TC90395 LOCK WASHER 5/16                   

48 TC37410 BEDKNIFE HOLDER (C25)         

 TC37402 BEDKNIFE HOLDER (C27)              

49 TC37413 BEDKNIFE BLADE (C25)              

 TC37404 BEDKNIFE BLADE (C27)                         

50 TC90405 BEDKNIFE SCREW     

51 TC37400 DIFFERENTIAL IDLER    

54 TC11306 ROLL PIN 1 3/8 

55 TC37401 REEL CHAIN IDLER 87  

56 TC11255 CON. LINK NO.4 (NOT SHOWN) 

57 TC11389 OFFSET LINK NO.40 (NOT SHOWN) 

58 TC11308 SNAP RING 3/4 

59 TC11231 BEARING SHIELDED  

60 TC11313 SPACER WASHER  

61 TC27264 AXLE SHAFT (C25) 

 TC27260 AXLE SHAFT (C27) 

62 TC11307 ROLL PIN 1-3/4 

64 TC37376 RIM 

65 TC18116 TIRE (C25) 

 TC18101 TIRE (C27) 

66 TC11228 BRONZE BUSHING 3/4 

67 TC37418 WHEEL HUB LH (C25) 

 TC37406 WHEEL HUB LH (C27) 

68 TC90073 HEX BOLT 1/4 - 20 X 3/4 

69 TC90410 LOCK WASHER 1/4 

70 TC90055 WASHER 1/4 

71 TC11267 REEL CHAIN NO. 40 (C25/C27) 

72 TC11266 DIFFERENTIAL CHAIN NO. 40 

73 TC11212 MOTOR CHAIN NO. 40 (C25) 

74 TC11225 MOTOR SPROCKET - 9 TOOTH 

76 TC90109 RD. HD. SCREW 1-1/2 LG. 

77 TC90095 HEX NUT 1/4 - 28 



78 TC37417 WHEEL HUB R.H. (C25)  199 TC90100 HEX BOLT 

 TC37405 WHEEL HUB R.H. (C27)  200 TC90574 BOLTS (2) 

79 TC11237 CLEVIS PIN - LONG  201 TC31441 MOTOR GUARD BRKT  

80 TC11249 COTTER PIN        ATTACHM. 

82 TC37389 CLUTCH BRACKET 

83 TC11250 CLEVIS PIN 

84 TC11232 BEARING (NO SHIELD) 

85 TC11245 RETURN SPRING  

86 TC11250 CLEVIS PIN 15/16 

87 TC57148 GRASS SHIELD ASSY. 25" 

 TC57140 GRASS SHIELD ASSY. 27" 

88 TC37382 CONTROL PAD 

94 TC90206 HEX BOLT 5/16-18 X 3/4 

113 TC90399 HEX NUT 10-24 

114 TC90010 WASHER NO. 10 

115 TC90411 HEX BOLT 10-24 

116 TC47367 BEDKNIFE ASSY (C27) 

 TC27266 BEDKNIFE ASSY (C25) 

117 TC90099 HEX BOLT 

118 TC31218 GRASS SHIELD ANGLE (C25) 

 TC31214 GRASS SHIELD ANGLE (C27) 

119 TC47373 GRASS SHIELD WLDT. (C25) 

 TC47368 GRASS SHIELD WLDT. (C27) 

121 TC57181 MOTOR CHAIN GUARD ASSY. 

124 TC47228 SLIDING DOOR FRAME 

125 TC57179 MOTOR GUARD WELDT. 

126 TC31433 SLIDING DOOR 

140 TC57141 CLUTCH ASSY. (C25) 

 TC57131 CLUTCH ASSY. (C27) 

170 TC11224 ZERK 5/16 STRAIGHT 

192 TC90186 HEX LOCK NUT 5/16-18 

195 TC90443 WASHER 

196 TC57165 POLY BASKET (C25) 

 TC57167 POLY BASKET (C27) 

197 TC57162 DIFF. ASSY. 

198 TC47223 GR SHLD & MTR GRD ATTACHM. 



200 

201 

198 

199 



FIGURE 3 

No.  Part No.  Description 

1 TC57113      HANDLE WELDT. 

2 TC37382      CONTROL ROD. 

3 TC18025      THROTTLE CNTRL B & S 

 TC18140      THROTTLE CNTRL HONDA 

 TC18141      THRTL CNTRL HONDA GC 

4 TC57114      COVER PLATE 

5 TC11239      HANDLE GRIP 

6 TC40408      KNOW WELDT. 

7 TC47357      THUMB BAR 

8 TC90395      LOCK WASHER 

9 TC90196      HEX NUT 

10 TC31376      INDEX PLATE 

11 TC11494      SPRING 

12 TC90110      HEX BOLT 1/4" 

13 TC31302      QHA LEVER 

14 TC90473      LOCK PIN 

15 TC90370      HEX BOLT 5/16" 

16 TC11491      FIBER WASHER 

17 TC90122      3/8" WASHER 

18 TC90037      COTTER PIN 

19 TC11490      QUICK ADJUST ROD 

20 TC90566      #10 SCREW 

21 TC90568      HEX SCREW 1/4" 

22 TC90411      #10 SCREW 

23 TC18109      SPACER 

24 TC31305      QA ROD BRACKET 

25 TC47481      25" QUICK ADJUST BAR 

 TC47482      27" QUICK ADJUST BAR 

27 TC11373      SIDE PIN 

28 TC90401      HEX BOLT 

29 TC90211      HEX BOLT 

30 TC90356      HEX JAM NUT 

31 TC90095      HEX NUT 

 

32 TC90303      HEX LOCK NUT 

33 TC90399      #10 HEX NUT 

34 TC90010      #10 WASHER 

35 TC90055      1/4" WASHER 

36 TC90186      5/16" LOCK NUT 

37 TC90443      WASHER 

38 TC11500      WASHER 

39 TC21260      SPACER 

40 TC11360      GRIP 

41 TC11477      U BOLT 

42 TC31389      MOTOR/HANDLE BRC 

43 TC57116      ROD HLDR BRKT.  



Quick Height Adjust 

Assy TC50378 

Consist of # 8, 10, 11, 

13-19, 24, 29, 36 & 40 




